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I==R_e:D=e=re=n=c=e=num==be=r=I=4===__ =~===_===*=T~ypLe=o£S~~~nt I .1.P\.c.
To the 140_,llI~)I/~~I.:.o-J1 ~lA.t/~I.;oJI.:..M..J.It..wI~~1 Sampling date 1 114/2021 - Testing date I 30/4/2021~~~~~~~~--~~~------~------~~~~~-

COMPONENT % I- TEST - LIMITS * CONFORMRESULT
Si02 20.73 ....................
Ah03 5.77 ..................
Fe203 3.42 ..................

00 CaO 61.84 ..................- MgO 3.64 <= 5%00>- <= 2.5 if C3A < 5~ S03 2.49« <= 2.& if C3A > 5
~ LOSS ON IGNITION 1.38 <=4%

~ Total 99.27
o INSOLUBLE RESIDUE 0.53 <= 1.5-:8 FREE LIME 1.72 ...............
E@ L.S.F 0.89
o M.S 2.26 .................

M.A 1.69 ..................
C3S 36.44 ..................
C2S 31.94 ..................
C3A 9.51 <=3.5 for S.R.P.C

C4AF 10.40 ..................

PHYSICAL TEST
TEST RESULT LlMITS * CONFORM

Initial 100 >= 45 minSetting Time
Final 2:40 <= 10 hr

!~~~aine) 2690 >=250 mL/kg forO.P
..... 1 >=280 m2/kg forS.R.P.C

1i>:_i~""__~J~
r~~~ 2day . 13.7 >= 10 MN/m2

C '~~I~t~~~ ~,~. ~8day 33.0 >= 32.5 MN/m2

Sou~TlNttocla ,)% 0.27 <= 0.8
~RAQicE~~NT A'I. 90Jl 10.57

I Re ~ COML,';.~Y 1SW" I 1.3! I I I:~ 1. • --r
~ J"

* According to LQ.S No. S/2019 Final Result 0Ik
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